

Test Report

Report No.: A001R20170718020

Date: Jul.24, 2017

Page 1 of 4

Applicant: CoTa Global
Address: 8944 Fullbright Ave, Suite B, Chatsworth, CA91311

Report on the submitted sample(s) said to be:

Sample Name : CERAMIC BEIGE MUG-11 OZ BLACK BEAR
Model No. : 9071
Item No. : 9071
Material : CERAMIC
Supplier : EVER PINK ENTERPRISE CO.,LTD.
Buyer : CoTa Global
Country of origin : CHINA
Country of destination : USA
Sample Received Date : Jul.18, 2017
Testing Period : Jul.18, 2017 to Jul.24, 2017

Test Requested : Please refer to next page(s).

Test Method : Please refer to next page(s).

Test Result : Please refer to next page(s).

Tested by: Eva Lin
Linye, Eva.Lin
Test Engineer

Reviewed by: Henry
Zhaoliang, Henry
Laboratory Supervisor



Approved by: Lewis
Liulinwen, Lewis
Technical Director



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.

Test Report

Report No.: A001R20170718020

Date: Jul.24, 2017

Page 2 of 4

Test Requested:

- As specified by client, to determine the Leachable Lead and Cadmium content in Ceramic Ware (inner immersion) with reference to California Proposition 65.
- As specified by client, to determine the Lead, Cadmium extracted from the Lip and Rim area in the submitted sample with reference to California Proposition 65.
- As specified by client, to determine the Leachable Lead and Cadmium content in according with FDA CPG 7117.06 &7117.07.

Conclusion
Pass
Pass
Pass
Test Result(s):
1. Test Result(s) of Leachable Lead & Cadmium(AOAC 973.32-2007) (inner immersion)

Unit: µg/ml

Test Item(s)	Test Condition/ Equipment	MDL	Result(s)						Limit
			4% (v/v) Acetic acid						
			1-1	1-2	1-3	1-4	1-5	1-6	
Lead (Pb)	22°C, 24h/ ICP-MS	0.1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	0.5
Cadmium (Cd)		0.01	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	0.5
Conclusion		/	Pass						/

- Note:**
- MDL=method detection limit
 - N.D.=Not Detected(less than method detection limit)
 - Results shown above are testing data of six groups.

2. Test Result(s) of Leachable Lead & Cadmium(ASTM C927-1980(2014)) (Lip/Rim)

Unit: µg/mL

Test Item(s)	Test Condition/ Equipment	MDL	Result(s)						Limit
			4% (v/v) Acetic acid						
			1-1	1-2	1-3	1-4	1-5	1-6	
Lead (Pb)	22°C, 24h/ ICP-MS	0.1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	0.5
Cadmium (Cd)		0.01	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	4.0
Conclusion		/	Pass						/

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.

Test Report

Report No.: A001R20170718020

Date: Jul.24, 2017

Page 3 of 4

- Note:**
1. MDL=method detection limit
 2. N.D.=Not Detected(less than method detection limit)
 3. Results shown above are testing data of six groups.

3. Test Result(s) of Leachable Lead & Cadmium(FDA CPG 7117.06 &7117.07)

Unit: µg/ml

Test Item(s)	Test Condition/ Equipment	MDL	Result(s)						Limit
			4% (v/v) Acetic acid						
			1-1	1-2	1-3	1-4	1-5	1-6	
Lead (Pb)	22°C, 24h/ ICP-MS	0.1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	0.5
Cadmium (Cd)		0.01	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	0.5
Conclusion		/	Pass						/

- Note:**
1. MDL=method detection limit
 2. N.D.=Not Detected(less than method detection limit)
 3. Results shown above are testing data of six groups.

Sample Information:

1	Beige ceramic cup
---	-------------------

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.



Test Report

Report No.: A001R20170718020

Date: Jul.24, 2017

Page 4 of 4

The photo of the sample



AGC authenticate the photo on original report only

*** End of Report***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at <http://www.agc-cert.com>.